



TEST Report

Report No: 19-5840

Product Name: Anti-static PVC Roll Floor

Model : BNK SERIES

Size: 2m × 20m × 2.0mm

Issue Date: Dec. 13th ,2019

Manufacturer: WUXI TEFA DECORATION MATERIAL CO., LTD.



Approved by:

Jiang Weiwen

Authorized Signature:

Song Jingnan

MII Anti-Static Products Quality Supervision & Testing Center
Address: No.35 Lugu Road, Shijingshan District Beijing ,China
Zip code: 100040
Tel: +86-10-68869773/+86-10-68865301

Product Name	Anti-static PVC Roll Floor
Model	BNK SERIES
Size	2m × 20m × 2.0mm
Sample Submitter	Liu Xuefen
Quantity of Samples	3 pieces
Test Items	Surface Resistance Volume Resistance Decay Time Wear Proof Property Charge Ability Dimension Change Rate of Heating Residual Indentation Combustion Property
Testing Environment	Temperature1 : 22 °C Relative Humidity1: 49 %RH Temperature2 : 24 °C Relative Humidity2: 46 %RH
Test Requirements	SJ/T 11236-2001、GJB 3007A-2009 、 SJ/T 10694-2006、 GB/T 2408-2008、GB/T 4085-2015
Test Summary	The product tested met the requirement of the specification

防静电产品
检测

Approved by: Jiang Weiwu

Authorized Signature: Song Jingnan



Test results summary table

S/N	Test Item(s)	Specification	Test Result(s)		Conclusion(s)
1	Surface Resistance	Conductive: $1 \times 10^6 \Omega$ Dissipative: $1 \times 10^6 \sim 1 \times 10^9 \Omega$	$6.81 \times 10^5 \Omega$		Pass
2	Volume Resistance	Conductive: $1 \times 10^6 \Omega$ Dissipative: $1 \times 10^6 \sim 1 \times 10^9 \Omega$	$2.85 \times 10^5 \Omega$		Pass
3	Decay Time	+1000V → +100V or -1000V → -100V ≤ 2s	+V	-V	Pass
			0.2	0.2	
4	Wear Proof Property	≤ 0.020g/cm ² 1000r	0.014		Pass
5	Charge Ability	U < 100V	40		Pass
6	Dimension Change Rate of Heating	≤ 0.20%	Horizontal	Vertical	Pass
			0.09	0.04	
7	Residual Indentation	≤ 0.15mm	0.09		Pass
8	Combustion Property	Grade : V-0	V-0		Pass

 Approved by: Jiang Weiwu Authorized Signature: Song Jingnan



(2) Test term: Test report

Test environment: Temperature 24°C Humidity: 46%RH

Sample state adjustment: Temperature 23°C Humidity: 50%RH Environmental regulation 77h

Sample 1

S/N	Size mm×mm×mm	Residual flame time t ₁ /s	Residual flame time t ₂ /s	Afterglow time t ₃ /s	(t ₂ + t ₃) /s	Total Residual flame time t _f /s	Grade
1	126×13.5×2.0	5	2	0	2	35	V-0
2	126×13.5×2.0	2	2	0	2		
3	126×12.7×2.0	2	4	2	6		
4	125×13.2×2.0	1	12	0	12		
5	126×13.3×2.0	3	2	0	2		

Sample 2

S/N	Size mm×mm×mm	Residual flame time t ₁ /s	Residual flame time t ₂ /s	Afterglow time t ₃ /s	(t ₂ + t ₃) /s	Total Residual flame time t _f /s	Grade
1	126×13.5×2.0	1	3	0	3	34	V-0
2	126×12.9×2.0	2	8	0	8		
3	126×13.5×2.0	2	10	0	10		
4	126×12.6×2.0	1	3	0	3		
5	126×12.8×2.0	2	2	0	2		